ANLCOLite

INTI-GLIRE BARTICADES

ABOUT

Anti-glare screen systems protect the car driver extensively
against glare emanating from light sources and therefore make a
significant contribution to the safety of the car driver. The
partficular criteria for using Anti glare screen systems are frequent
accidents during darkness, heavy traffic at night and unfavorable
topographical conditions where separate directions are indicated
by central strips on the road.

FEATURES

Durability and Weather Resistance Easy Installation
Versatile Application Enhanced Safety
PRODUCT SPECIFICATION

+ Width : 200 mm & 220 mm
» Height : 600 mm & 900 mm

+ Thickness : 5 mm
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TEST CERTIFICATE

Issued to

Ashu Enterprises
Plot No. 8, Paschim Vihar Extn.

New Rohtak Road, New Delhi- 110063

Ref. No. and Date: 3JT9HT UH Ref. No. -

Test Report No: 0168
Date: 27/09/2021

AE/00023  feH1—01/08/2021

TEST REPORT AS PER PARTY REQUIREMENT

lPART - AR

PARTICULARS OF SAMPLE SUBMITTED

a)  Name of the Sample Alcolite Antiglare Barrier AL-9000 Sample as stated by party—
reg.
b)  Grade/ Varicty / Type / Size/ Class Nil
¢)  Declared Value, if any Nil
d) Code No. Nil.
e)  Batch No. and Date of Manufacture Nil
f)  Quantity 01 no. sample as submitted by Party.
g)  Mode of Packing Packed.
h)  Sealed or not Not Sealed.
i) Any other information : Test Sample received without signature of 10’s.
J)  Date of receipt of Sample : 05/08/2021
k)  Date of Commencement of Test . 07/08/2021
1) Date of completion of testing 15/09/2021
Note:
1. This report, in full of part, shall not be published. advertised, used for any legal action, unless prior permission has been secured
2. This test report is only for the sample tested.
SUPPLEMENTRY INFORMATIONS
a)  Reference to sampling procedure wherever applicable : Sample Supplied by the Party
b)  Supporting documents for the measurements taken and results derived :  As given in Part-C
like graphs, tables, sketches and/or Photographs as appropriate to test
report, if any (to be attached).
¢)  Deviation from the test methods as prescribed in relevant work :  Nil

instruction, if any

Contd....2/-

Kﬂﬁ"ﬁjﬁ

Mr. Krishna Pratap Singh- (A.T.0.)
Authorized Signatory
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Continuation Sheet
Test Report No. 0168
Date: 27/09/2021

B
TEST RESULTS of Alcolite Antiglare Barrier AL-9000 Sample
Sll - 3
No. Name of the Test Test Method Unit Test Value Obtained
. : Height: 909
L. Dimension CIPET-Method mm Width: 219
2. Weight - - Gram 1156
3. | Tensile Strength ASTM D 638 N/mm? 24.13
4, Impact Strength ASTM D 256 J/m 49.03
5. | Flexural Strength ASTM D 790 N/mm? 19.925
Part-D
Remarks: Nil N

Note: 1. This Test Report / Certificate is 1ssucd only for the samples submitted 1o CIPET

The results stated abave related only to the items tested. :

The quality of the subsequent production lot has to be ensured by the purchaser.

The test certificate shall not be reproduced in full except without the written approval of the laboratory,
Selection of the samples for individual test have been done in accordance with respective clauses of standard
Details of the subcontracted: NIL

Remnant samples will be disposed after 03 months from the date of issue of test report.

Statement of conformity of a specification or standard is provided by laboratory taking into account the level of risk associated/borderline case with the
decision rule,employed.

NS AL

Cirdy
abrej Ahmad- (A.T.0.) Mr. Krishna Pratap Singh- (A.T.O.)
Authorized Signatory Authorized Signatory
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